MODELS 566-556
MULTIMETERS

Construction Book

Y

283 Malta Street, Brooklyn, N. Y. 11207




General Instructions

1} The Models 566-556# Multimeters are easily constructed with the aid
of the polint-to-point wiring instructions and the accompanying
pletorial diagrams. Before beginning the actual construction, 1t
is advisable to astudy the schematic and pilctorial diagrams until
all the steps are sesn clsarly.

2) USE A GOOD GRADE OF ROSIN CORE SOLDER ONLY. UNDER NO GIRCUMSTANCES
USE ACID CORE SOLDER OR ACID FLUX as the acld flux can cause serlous
corrosion.

1} Carefully unwrap all the parts and check them off 1in the space
provided on the parts 1l1st.

#Note: 1% multiplier resis*ors are used in Model 556.

Construction Procedurse

1} Refer to Assembly Print No. 1. Mount the designated components to
the panel and wire as instructed and shown in the figure.

2) Refer to Assembly Print No. 2. Prewire the range switch S1 asa
instructed and shown in Fig. 1. Mount the prewired range switch
as instructed and complete the final wiring as Instructed sand shown
in Flg. 2.

3} Refer to Final Steps.

Stock # Sym Description Amt. Stock# Sym Description Amt.
H600 | Bl .5 volt battery .vaaasa | 58300 HZ27 spaghetti +avveeneunnn length
20006 Cl .| MFD condenser vooeasa | G850 | HZ28 bare wire siveeescans length
9600 | i rectifier vavsecannnnsnn | L3005 J2,3  red jacks c.aiiiaiiineea ?
88005 HI cabinet coivuinrarnrnves | 50006 JI,4 black jacks ssseceanvnnsn Z
80015 H2 panel seaansvvrossnaaass | 43G00 L1 #6 solder lug +ovveinnsan i
1006 H3 1I0-24 handle screws ..., 2 72002 M meter movement (... 00n I
LR H H? HY 10-24 hex nuts ..vwvaww. 2 {6008 Pl BOC ohm pot sevwnncnneean |
45000 HY #10 brass eyelets .,.... 2 (11900%) 11950  *RI 4.5M ohm res oecvesacens |
420 i1 HE B10 flat washers vvuweene 2 (11029%) 11629  *R2 UOOK ohm res ..ovcuvcsanes |
4200% H7 10 lock washers ..viae. 2 {1:022*) 11522 *R% EOK  ohm res vovvvennnrna |
87003 HE handle vevwrasneenananes | (§1020™) 11520  "Ru HOK ohm rées cvunaennnnss |
5650 | H9 battery bracket ........ | {e1016™) 11516  *Rb LK ohm res ..ovenraness |
§10 1€ H IO =t ¥ If/U SCTrew tvuveen [ (L1014*) {1514 ™RE YK Ohm reéS vivvanvnnaws |
40007 Hll -4D heX NUt veeavaanens | (11007%) 11507  *R7 (1.1 Ohm res wevnennvones |
43003 Hi2 meter lugs wesceacaanaans ? {Iﬂﬂﬂi*] 3503 *R8 G.09 ohm res svacieaneres |
42016 i3 meter washers ..oorsnses i (13001™) 135Gt  *R9 .01 ohm Fés vuvearemnens |
40O {4 H 4 meter nuts covannrnnay e 2 (110087} 11509  *RI0 U0 ohm res ccvvvnrennes | ‘
4ggoo Hib meter mounting nuts ... 4 i 1005 RI 100 ohm res suuwervnvrans |
$oo0 Hi7 3/8 hex nuts covevnvans, 3 (LiOWi®} {1533  *RIZ 1200 ohm res covceaanavas |
4200 1§ HI8 3/8 flat washers ....... 3 600 10 51 Range switch .ivavinnaans | ;
413G 17 HI9 #4 panel SCrews s..ecana. U 60000 52 function switth sovceavsna A
oo th H 20 hex nuts for jacks «ouse 4 81901 bracket ... .o it nnraa |
2002 HZ22 #6 lock washer ceevacewes | ' 19006 IK pot iieennnnnnnns camna
53000 H23  bar KNOb wavesvessesenes | with 543&00 ¥6 gnds 1Ug vvernn. ceveen |
53002 HZu small pointer knob ovaae | instruction book cievuiuse i
5300 | H25 small round knob ....... | construction book ..i.uua |
58000 126 hook-up wireg ..saas.as length

*1% in Model 556

MOTE: When ordering replacement parts, please include afl of the following information: 1} stock number and deseription given
in parts list; 2) quantity; 3) model number of instrument; 4} serital number of instrument {on panei). This information will ex-
pedite the processing of your order and insure your receiving the correct replocement parts.




| 'ON LNIdd ASW3SSV

. 966-99G ST13AONW

. -t . " ——
s eyfeds (D)he _ Huumn— *Eey wWQO T0°T 6¥ T2~1
. . | (p)zr (S)EQ i "soyg WO WS'N ¥} 02=-1 |
(6){-)16 (S)C#Ld XIM | 92H| - 61-T
(Elufaee | (S {+)IN} . QITM | . 92H -1
{c)zfdee | (S)1#aes| = eoxIm eawd | QFH I-T
T3aeqdedg Muwn _ mmwwnwﬂz_ oy WO amw 18] 9I-1
T33eudedg 2 ) T#Ees inyi=}TH} *®ed WO 00 eI mﬁ-ﬂ
Ewmﬁ WS:-H.E_ - 9aim]| g2H -1
{0} {()TT| *mey myo 2.9 ETY™ £1-1
_ ﬂuvnuvﬂx__ TA |- edIm Xoeld 1d ZI=1
_ (0} 1#deE ¢ SJtM POYH 1d T1-1
(2)11 OJTr MOTTOX 1a 011 ]
s - - | -
w X IWRIG Y * ol WO uotadyassed | *wdg | # deag | A
4 DNIMIM

*V¥28 HoaImEs Jo 1§ uld

09 PeOeUHCD KT OPIS JeT3I0 ey JT1 I punosF oyy 03 PeIepIOr BT ‘LY
1309860 WHO 219 oYl “eUTL Y3dnoJ ey] @q pInoa oTdmwie Jeyjouy ‘g
yo3gas Jo 1§ urd o3 ,pejoeuucs, BT TQ JIOTITIO0X Y3 JO SJITM ped gl
*SUOTE SN RUT TAOTTIOJ ¢4l JO OUT! puooes oyj3 JepIsuocd ‘eTduwye ue sy
¢ JEPIOT, EUBGR (5) puUw  joetno), Fuwew () EUOTIIRJIIEU] Butaia su3 Ul

*SIPADJIVY PEJPTOOREN TITA STWUTHIN] Je3eW 03 s¥ny jumol
9TH o Z2EM *TZEMNL IeTITI0ON 14

6-1

xouP AT _mu 1

OZH#L Xour poy r -1
OZHAL owp veu | 20 | Q-1

| OCH#T woer Noeld | @

mIBerd #oS | T ‘STHAT ‘STHH| Iuemeacy eIl T j -1
ot IR | wosTag uoTioumg 28 £=1

g1 *LTHFT *30d WO 009 1d 2=1

ZTHFT ‘TIEFT 'OLHFL | 3enowag Lavjgeg | 6H -1

sxIemey WATA PequnoN uopadiaoneq | *wis T deas H

2H 1SEVd OL KO DNILROON




¢ 'ON LNINd A8N3SSY
UEIEL, 99S-99S S13AOW

Ppp——— (s)he|  (s)eAa-1s] vsou wao 60ve | g |  szos
T330ywdp mem -18 mem ¥-2S| ‘sey wyQ I°TTI a1 fe-z
Dlzgv-25| (8)9dv-T8 GITH 92H | -tg-~2
{sler| (8)usvy-1s BTN 9¢H | ge=2{
(8)e~1d {(S}oHv=-15 PaTH GCH [2=2
(S)T#v-28 (E)g#v=15| “puoD qaW 1* ¥ 02=2
| | {s(®1a! (o)5#v-TS SJITN 9ZH 61=2
{ 18 o peatmead| (S){#v-25 Bfd-1s oa7M | 92zH 1-2
IS U0 poJInedg (D}z=1d Ti#a-1S SITM 9gH I~2
IS U0 peajmedy (s)te u#g-TS BITM 9ZH T2
IS Uc peJIMeay {s}ac#zs TI#V-TIS) OITM 9gH GI=2
i i 4
fXaviioy ek WoxL uotqdiaseeq "wis [ # deag
. F: — J
DNTHIM TYNIJ

THUHAT PUB LTHAT y37a Teuwd ouyy o3 1S wojTaw PeIimead oyy junoy

[ £pa-2s o3 oh] T (S)1TAY-18 SITM | 9g2H | MH-N

{0)TT#v-18 {0)g#V=1S| ‘*sey myp ohs 0TH -2

(2 ) 0#V-T5 (S )}a#V=-18 ‘toy wmyg jh 9" 21=2

Muw #y=18 ﬂmwm -18 *¥ey Umo ¥ _mm 1I~2

2 )H#V-T8 (S)E#V=TIS] ‘*e®ay o MO 0T-2

{D)e#y-18 (S)e#v-185 "EQY w0 Jos £d b=2

(0)c#v-18 {S)TAV-TIS| *s=ey mmp ¥ooh 2y g=c

T33oudedef (n)gfy-15 (S)L#v-18 QITM B.a8g g2H L=2

T110yJedg (2)2HV-TS (D)} ofv-18 9JdTM eaeg fcH 9=

T33eyfeds uwm V=18 | [(S)oT#v~-IS ®ITH aJI8g QeH -z

D} 6fa=-18 (8).#g~15 #IIM 9ZH w-m

2-1d 3 ,§€ {S)}TTH#~T8 GJITM 92H -2

CHe-25 o3 (8 )ufa-18 SIIM 9ZH -2
I o3 b O edIM | 92H =z | |

ERXJOUe Y an&r W03 ucT4dT20E0q *wig # deqg

18 HILINS J0 DHINIMIYd

*{nol woag IEOYJINT) JoJ¥M SUL JO PPTEJOPUT

"4l o3 peuelew] Jo3cd puw EJoquom 3283UC0 Uy Jo POILIOT BT g-1§
Qa3 IAa® pue’ (nol 1¥6J55U) Jejem eyj Jo dog Ul ©3 PeUeIF®I JCj0.
PUY BJdequew 310®4u00 ey Jo POWJIO] B Y-~1§ YOG MG *SQON  *ayudTJg
Jdoddn anod 9w 57 g-1g USITME Jo gy ‘q9amg3u00 (ac302) Fuwoy oy pue
‘2367 JoMOY anof VIIME Jo ¢ ‘qow3uUcH (JO3Ca) BuoT
®R3 TTun ‘nol Wody Jeme DeIUTod 3JEUF 64 TCeeX ‘puwy anod uy
Ho3ImME oToym et udany iz *F7J puw ‘T "3 ‘weadslp Sutaimead eyg
T 1T JO usouw ROTL 6] o4 plUOdBERIJOD a3 IS Yojims ucTiIeod og

[ 39N5i3

13YHS NOYS L1SIHLMNA

NOILO3S 401

it oL

ge-25 Oi AJ

LAYHS 01 L1S3uvaIN

NOILDO3S WOL108




Final Steps

On completing the mechanical assembly and wiring of the Iinstrument,
follow the procedure outlined below.

1) Assemble the handle and the case in the following manner. In-
sert the #10 brass eyelet in the hole at the end of the handle.
Pags the 10-24 screw through the eyelet, the #10 flat washer,
and the hole provided in the case. Secure the screw with the
hex mit and lockwasher provided.

2) 1Insert the completed unit in the case, and secure 1%t with the
four #4 panel screws.

%) Place the small round knob over the shaft of the ZERQC OHMS
potentiometer, and tighten the sel screw.

4} Place the small pointer knob over the shaft of the QUTPUT-AG-DC
switeh, and tighten the set screw. Turn the swlich clockwlise
as far as it willl go. Loosen the set screw, and llne up the
kneb with the marker for the DC positicon. Tlghten the set
acrew. The knob now lndlcates properly.

5) Place the bar knob over the shaft of the RANGE switch 51, and
tighten the set screw. Rotate the switch counter-clockwlise as
far as 1t will go. Then rotate the switch clockwlse three stops.
Loosen the set serew, and line up the knob with the marker for
the 10V position. Tighten the set screw. The knob now indicates

properly.

6) As a check of the knob settings, set the OUTPUT-AC-DC switeh at
the DC position, and the RANGE switch at the LOW OHMS pesitlon.

The meter polinter should swing to the right.
- 4

Notes

1) The Models 566 and 556 do¢ not require calibration. The shunt
and series resistances to compensate for the rectiflier charac-
teristics have been predetermined.

) Should the meter indicate improperly, use the schematic dlagram
to trace the eircuit for the range in error. Make certaln that
the wiring and the components in the clrcult are correct. Al
most all troubles reported to us in the past have had lmproper
wiring as thelr cause. If the wiring 1ls correct, test for con-
timuiity and check individual components for breakdown.

3) If you are still having difficulty, wrlte to our engineering
department (Dept. MV, Electronic Instrument Co., Inc. 283 Malta
Street, Brooklyn, N. Y. 11207 ) listing all indicatlions that
you have whlch might be of help,.

4y If desired, you may return the instrument to the factory, where
it will be repaired and placed in operating condition for 33.00
plus the cost of parts replaced due to their being damaged In
the construction of the instrument. Pack the unlt very care-
fully; in the original shipplng carton, if possible., Send 1t
to the above address, prepald Railway Express. The instrument
will be returned as soon 8s possible, express collect.




Joe — 95 pAgIA yW, g

Y ek i

NOMNOD

M3 1 INLLTINW 50 @

_ R’
39¢-9¢% STA00N
E oS
o u1

I
|
indine 19 vi-

MDD INIANHLSNE 2INQYLD213
N_EW
_

D ADCOE
3q 6
HOLIMS ROIIOMNS 28 — d v _cm{ v A HV
‘apd IT - *d 2
" HOLIMS mﬂmﬁ mmw
‘SN WED
ME "SHY HWHO 00N ZIM JALLISOA
“q9Fd WHC 001 1
ggd WHO Of6 Em
um "CNY WHO TO°1
gAY HHO 60°6 mn
gAY WHO T°TIT1
nm ‘oY KAC XY
*eqY WHO mm
HM *gad WHO 30 ME
‘oY WHO N0S H
:* “g9H WHO HooW ZH
K2 ‘e9d WEO DEW 9°'7 TH
*10d RHO ©09 1d
INTHEACH HALAW ™
WHIAT LAY 1d
EASHRIROD AW 1'0 ) £
IyEILYS II0A 91 1d
HOILIIHOSHE] H TOGMIS

d




MODELS 566~556 ADDENDA SHEET

To improve the operation of the unit, we are incorporating a new high quality instrument rectifier In ploce of the rectifier
shown in the Construction Book. This makes It necessary to use o different value shunt compensation resistor (R12) and a
different value series compensation resistor (R13) than glven in the Construction Book. The new value of R12 is 1200 ohms
and the new value of R13 is a 1000 ohm rheostat*. You will find these parts In your kit. In addition, the new rectifier
is not mounted on a bracket as the old one was. This eliminates the rectifier bracket, H16, 1-H21 (f4 hex nut), and
1-H22 (#6 lock washer). Also, solder lug L1 will be found pre-assembled to R13,

In connection with these changes, make the following changes in the Construction Book before proceeding. Furthermore,
always refer to the new Assembly Print 1 drawing provided on this addenda and Ignore the old Assembly Print 1 drawing in
your Construction Book. -

Parts List: Cross off H16, H21, and change the amount of H22 from 2 to 1; note that L1 is now part of RI3.
Change the value of R12 to 1200 and the value of R13 to 1000 ohm rheostat.

{Ass'y Print 1) Mounting on to Pane! H2: In step #1“'4, cross off 1¥H16 and 1£L1 in the "Mounted With" column
and in its place substitute the R13 rheostat and bracket assembly (includes L1}. Also cross out step #1-9,

(Ass'y Print 1} Wiring: In step 1-10, change L1 {C) in the "To" column to L1 {S). Cross out step #1-13 and
replace with the following: Connect a length of wire from S52A #3 {C) to the rotor lug of rheostat R13 (S).
In step #1-15, change the value of R12 to 1200 ohms.

Table on Schematic Diagram: Change value of R12 to 1200 ohms and the value of R13 to 1000 ohms rheostat™,

With the above changes made, proceed with the mounting but ignere step #1-9, the rectifier mounting, which is crossed
off. Please note that the R13 ossembly is mounted in step f1~4. Then complete the first three steps of the wiring, step
#1-10, 1-11, ond 1-12, in which all the rectifier leads are connected, noting that in step #1-10, the yeliow lead of D1
is soldered to L1, (There Is no chonge in the color coding of the rectifier leads.}) Then simply place a drop of ordinary
household cement (Duco or similar) on the back of the bakelite pane! where the new rectifier (D1} is shown to be on the
new drawing of Assembly Print 1. Press the bottom of the rectifier into the drop of cement and hold it against the panel
until the cement is set. Since the rectifier is a delicate component, do not squeeze it or pull on the leads.

If you wish, you may proceed with the remainder of the wiring immediately, but be careful not to disturb the rectifier be-
fore the cement has dried. While cementing the rectifier to the panel Is preferable, it may be left hanging freely from
its leads since it is extremely light and compact.

* Preset at factory to 540 ohms for proper calibration on ac voltage ranges.

nis-1-© ©

H2-1

L.
“YELLOW
T RED

N1 3A
—52

,;, R) o

Ji Je J3  J4

os BYTTTL,,  ELECTRONIC INSTRUMENT (CO., 1.




—

Addencum

JTHI'T-" b T ) -t
The 2uzZe o

insteald of the #4-<0 gpecified in the
# C-03
wansl to the case i tin

iz fiam

AIOLET 50

NE D

oY MO 5
io 2 in the 7

re - _‘-_ln n

m o FE .

L"/u wne g [#1)
-

I“- L’ Ti
J
"i__;""""

Moonels B9 /

upplied with your unit night have # 5-3

o~
D-_r[u'l.,.r‘tJ

- -

=
<P,
)

ﬂ -,
I1-"" EI ILI;‘I Iu

|

S ae ™
b‘-j"l

[
e

~

D threadad insarts

raneai.  J/e have added (4)

i/ binding head serews (o we uced o mount the iront

¥ -j-ul. s

ey B IoQGUis o,

“’“.-'_‘;:'Ir"h

which would be afiected
Tour # 4 pane. screws” 10

e JP £ -

"Four # O panol gerawsh

-rm o - g™ : Lo o :" . - +, - o -, . [ £ - Er

For models B5G/566 the assemibly wisp affected ic # 7 in the {inal

-l it A Ry - - o - . Rt i -+ o | e - PR A
atepe,  Change four # 4 pan2i Corswsh WL X OUr # C panegl 3Crews
N IR & S A R L R Tt e+ TPV T T AT TA R e T TR
-'I-JE ju”-:‘i-l'.ﬂ? ;'-'.:;."‘:,.ﬂ*{?-' .1_'.'L..I.I.~' L-.-. e e Iﬁti ..'.PJLJT...'.1. i-.] _‘:,i'l .‘L]}J L ara L] l]"u.ﬁ

. _"'::

™~ oo i s
.:"f?t.J‘u :‘.L.*.,Li S ST e

SR T T Y oo
s = -9

. ) A
LR L R

R

A T
P 1 i
" ."i.l I;...-' o
]

YN, W 7, i

MODELS 556-566 (KIT OR WIRED) ADDENDA

ADJUST pot.,
000Q2 pot. is 16001.

:dentification list un

The value of the OHMS
The stock number of the |
Parts List and the symbol

I.LE. 1327 Electronic Instrument Co., Inc.,

R14, has

been changed from 600 ohms to 1000 ohms.
Please enter this change on the Replacement

der the schematic diagram.

10/27/60




MODELS 556, 566 (KIT ONLY) ADDENDA

Replace 4 each 4-36 screw Part #41017 with 4-40 screw Part #41016.

I.E. 1257 Electronic Instrument Co., Inc.,

3/25/59






